



ITEM	QTY	DESCRIPTION	PART NO.
A	2	LOWER FRT TO BACK 2" TUBE	MH-10PW/CSP
B	2	SPREADER	MH-10PWC/S
C	4	LEG	MH-VLT30
D	2	CARRIAGE BEAM	MH-10PWC/B
E	1	1 1/2 PIPE SIDE BRACE	MH-10PWC/WDS
F	1	WINCH CRADLE TUBE	MH-10PWC/WCT
G	1	NON-WINCH CRADLE TUBE	MH-10PWC/WCT
H	1	UPPER CABLE TUBE	MH-10PWC/CUSP
I	1	WINCH COLUMN	MH-10PWC/WC
J	2	NON-WINCH COLUMN	MH-10PWC/WC
K	4	WINCH CRADLE BRACKET	MH-10PWC/CB/LR
L	4	UPPER CABLE BRACKET	MH-10PWC/CB
M	4	GUIDE PLATE	MH-10PWC/GP
N	4	COLUMN CLAMP TEE	MH-10PWC/CT
O	4	COLUMN CLAMP L	MH-10PWC/C
P	1	CABLE GUIDE BRACKET	MH-10PWC/WP/LR
Q	4	CORNER PLATE	MH-10PW/CSCP
R	2	BEAM PLATE (WELDED)	MH-10PWC/GP
S	2	BEAM BRACKET (WELDED)	MH-10PWC/BB
T	1	30" WHEEL	MH-WHEEL30
U	1	WINCH	MH-WINCH1500
V	2	BEAM CABLE	H-CABLE10PWC/BEAM
W	1	LEVELING CABLE	H-CABLE10PWC/LEVELING
X	1	LIFT CABLE ASSY	H-CABLE10PWC/LIFT
Y	1	WINCH COLUMN OPPOSITE	MH-10PWC/WCO

ITEM	QTY	DESCRIPTION	PART NO.
1	46	3/8" WHIZ NUT	H-NS37
2	2	7/16" X 3" BOLT	H-B43300
3	22	3/8" X 2 3/4" BOLT	H-B37275
4	2	7/16" NUT	H-N43
5	13	3/8" X 1 1/2" BOLT	H-B37150
6	4	3/8" X 3" BOLT	H-B37300
7	12	3/8" X 4 1/2" BOLT	H-B37450
8	1	1/2" X 4" WELDED PIPE	H-BT4
9	11	1/2" WASHERS	H-W50
10	4	1/2" NUT	H-N50
11	1	KNOB	H-KNOB
12	2	1 1/2" ROUND CAP	H-PCR19SCH40
13	2	2" X 3" CAP	H-PCREC23
14	2	2" X 2" CAP	H-PCS200
15	2	1 1/2" X 1 1/2" CAP	H-PCS150
16	2	3/8" X 4" BOLT	H-B37400
17	5	3/8" X 2 1/2" BOLT	H-B37250
18	4	3/8" WASHER	H-W37
19	14	3/8" NYLON LOCK NUT	H-NL37
20	8	1/2" X 3" BOLT	H-B50300
21	8	ALUM SPACER 1/2" LG	H-SPACER/ALUM.50
22	8	BRONZE BUSHING 1 3/4" LG	H-BRBUSHING1.75
23	12	SHEAVE 2 5/8" OD	H-SHEAVE/EGN2675
24	2	ALUM SPACER 1" LG	H-SPACER/ALUM1.00
25	5	1/2" BOLT X 1 1/2" LG	H-B50150
26	1	1/2" X 2" BOLT	H-B50200
27	11	1/2" NYLON LOCK NUT	H-NL50

Refer to Dwg MH-10PWC/BUNK for Carpeted Bunk Assy.

1	ITEM ID & PART NO. CHANGE	2/2/07	FS
REV	DESCRIPTION	DATE	INT
 			
Title: MH-10PWC VERTICAL HOIST 402 SOUTHLINE RD. ROSCOMMON, MI 48653			
DRAWING NO.	SCALE	DATE	12/03/04
A-MH-10PWC	NONE	DRAWN BY	RLW

Manuals and drawing available on the web [www.craftlander.com](http://www.craftlander.com)  
 Read manual and safety stickers on hoist before using.